


VALLEY SANITARY DISTRICT   ORDER R7-2010-0019 
WASTEWATER TREATMENT PLANT    NPDES NO. CA0104477 
 
 

 
Order 2 

Table of Contents 
 

I. Facility Information ........................................................................................................................ 3 
II. Findings ........................................................................................................................................ 3 
III. Discharge Prohibitions .................................................................................................................. 3 
IV. Effluent Limitations and Discharge Specifications ......................................................................... 3 
[...]
VALLEY SANITARY DISTRICT   ORDER R7-2010-0019 
WASTEWATER TREATMENT PLANT    NPDES NO. CA0104477 

Attachment F – Fact Sheet  F-2 

A. Standard Provisions............................................................................................................F-3 
B. Special Provisions...............................................................................................................F-3 

1. Reopener Provisions ......................................................................................................F-3 
2. Special Studies and Additional Monitoring Requirements ...............................................F-3 
3. Best Management Practices and Pollution Prevention....................................................F-3 
4. Construction, Operation, and Maintenance Specifications ..............................................F-3 
5. Special Provisions for Municipal Facilities (POTWs Only)...............................................F-3 
6. Other Special Provisions ................................................................................................F-3 
7. Compliance Schedules ...................................................................................................F-3 

VIII. Public Participation.....................................................................................................................F-3 
A. Notification of Interested Parties .........................................................................................F-3 
B. Written Comments ..............................................................................................................F-3 
C. Public Hearing ....................................................................................................................F-3 
D. Waste Discharge Requirements Petitions ...........................................................................F-3 
E. Information and Copying .....................................................................................................F-3 
F. Register of Interested Persons............................................................................................F-3 
G. Additional Information .........................................................................................................F-3 

 
List of Tables 

 
Table F-1. Facility Information.......................................................................................................F-3 
Table F-2. Historic Effluent Limitations and Monitoring Data (Activated Sludge Treatment System)F-
3 
Table F-3. Historic Effluent Limitations and Monitoring Data (Oxidation Ponds and Wetlands 
Treatment System) .............................................................................................................................F-3 
Table F-4. Historic Effluent Limitations and Monitoring Data (Combined Discharges)...................F-3 
Table F-5. Effluent Characteristics................................................................................................F-3 
Table F-6. Compliance Summary .................................................................................................F-3 
Table F-7. Single Sample Triggers for Accelerated Monitoring of Toxicity in Effluent1...................F-3 
Table F-8. Basin Plan Beneficial Uses ..........................................................................................F-3 
Table F-9. Summary of Technology-based Effluent Limitations – Activated Sludge Treatment 
System F-3 
Table F-10. Summary of Technology-based Effluent Limitations – Oxidation Ponds/Wetlands 
Treatment Systems.............................................................................................................................F-3 
Table F-11. Basis for Limitations.....................................................................................................F-3 
Table F-12. Applicable Beneficial Uses and Water Quality Criteria and Objectives.........................F-3 
Table F-13. Summary of Reasonable Potential Analysis.................................................................F-3 
Table F-14. Summary of Water Quality-based Effluent Limitations .................................................F-3 
Table F-15. Summary of Final Effluent Limitations – Activated Sludge Treatment System..............F-3 
Table F-16. Summary of Final Effluent Limitations – Oxidation Ponds/Wetlands Treatment System.F-
3 
Table F-17. Summary of Final Effluent Limitations – Combined Discharges ...................................F-3 
 



VALLEY SANITARY DISTRICT   ORDER R7-2010-0019 
WASTEWATER TREATMENT PLANT    NPDES NO. CA0104477 

Attachment F – Fact Sheet  F-3 

 
ATTACHMENT F – FACT SHEET 

As described in section II of this Order, this Fact Sheet includes the legal requirements and 
technical rationale that serve as the basis for the requirements of this Order. 

This Order has been prepared under a standardized format to accommodate a broad range of 
discharge requirements for Dischargers in California.  Only those sections or subsections of 
this Order that are specifically identified as “not applicable” have been determined not to apply 
to this Discharger.  Sections or subsections of this Order not specifically identified as “not 
applicable” are fully applicable to this Discharger. 

I.  PERMIT INFORMATION 

The following table summarizes administrative information related to the facility. 

Table F-1. Facility Information 
WDID 7A330122021 

Discharger Valley Sanitary District 

Name of Facility Valley Sanitary District Wastewater Treatment Plant 

45-500 Van Buren Street 

Indio, CA  92201 Facility Address 

Riverside County 

Facility Contact, Title and 
Phone 

Mike Lopanec, Chief Plant Operator, (760) 347-2356 

Authorized Person to Sign 
and Submit Reports 

Mike Lopanec, Chief Plant Operator 

Ian Wilson, Lead Plant Operator 

Mailing Address 
45-500 Van Buren Street 

Indio, CA  92201 

Billing Address SAME 

Type of Facility POTW 

Major or Minor Facility Major 

Threat to Water Quality 1 

Complexity A 

Pretreatment Program Y 

Reclamation Requirements User Onsite  

Facility Permitted Flow 11.0 MGD, and up to 13.5 MGD following expansion 

Facility Design Flow 11.0 MGD, and up to 13.5 MGD following expansion 

Watershed Coachella Subunit of the Whitewater Hydrologic Unit 

Receiving Water Coachella Valley Storm Water Channel 

Receiving Water Type Storm Water Channel 

  



VALLEY SANITARY DISTRICT   ORDER R7-2010-0019 
WASTEWATER TREATMENT PLANT    NPDES NO. CA0104477 

Attachment F – Fact Sheet  F-4 

A. Valley Sanitary District (hereinafter Discharger) is the owner and operator of the Valley 
Sanitary District Wastewater Treatment Plant (hereinafter Facility), a Publicly Owned 
Treatment Works. 

For the purposes of this Order, references to the “discharger” or “permittee” in 
applicable federal and state laws, regulations, plans, or policy are held to be equivalent 
to references to the Discharger herein. 

B. The Facility discharges wastewater to the Coachella Valley Storm Water Channel, a 
water of the United States, and is currently regulated by Order R7-2005-0081 which 
was adopted on June 29, 2005 and expires on June 29, 2010.   

C. The Discharger filed a report of waste discharge (ROWD) and submitted an application 
for renewal of its Waste Discharge Requirements (WDRs) and National Pollutant 
Discharge Elimination System (NPDES) permit on December 31, 2009. A site visit was 
conducted on December 8, 2009, to observe operations and collect additional data to 
develop permit limitations and conditions. 

II. FACILITY DESCRIPTION 

The Discharger owns and operates a wastewater collection, treatment and disposal system 
(hereinafter referred to as the Facility) and provides service to a population of 
approximately 71,654 located in the City of Indio, portions of the City of Coachella and 
Riverside County.  The wastewater treatment plant has a current treatment capacity of 11.0 
MGD and is proposing to expand to 13.5 mgd and is located in Section 19 T5S, R8E 
SBB&M. 

A. Description of Wastewater and Biosolids Treatment or Controls 

The treatment system consists of three treatment systems: 1) an activated sludge 
treatment system, 2) an oxidation pond system, and 3) a wetlands system. Influent 
enters the main influent pumping station and is screened through mechanical bar 
screens and then flows through an aerated grit chamber. Flow is then apportioned 
between the activated sludge system, oxidation pond system, and the wetlands. The 
current total design capacity of the wastewater treatment plant is 11.0 MGD. 

The current design capacity of the activated sludge treatment system is 7.5 MGD. The 
activated sludge treatment system consists of selectors, aeration basins, secondary 
clarifiers, and a chlorine contact chamber. The Discharger completed phase one of a 
two-phase plant expansion and brought the expanded portion of the treatment system 
on-line in April 2008, which increased the activated sludge treatment system capacity 
from 5.0 to 7.5 MGD. Phase one consisted of retrofitting the air system in the existing 
activated sludge system with new blowers and panel diffusers. The primary clarifiers 
were converted into selectors. Further, the existing secondary clarifiers were converted 
into additional aeration basins. Three new circular secondary clarifiers were constructed 
as well as a return activated sludge pumping system and chlorine contact chamber.     

The design capacity of the oxidation pond treatment system is 2.5 MGD.  The oxidation 
pond system consists of two oxidation ponds and two cells. The flow usually travels 



VALLEY SANITARY DISTRICT   ORDER R7-2010-0019 
WASTEWATER TREATMENT PLANT    NPDES NO. CA0104477 

Attachment F – Fact Sheet  F-5 

through the pond system in a series starting with pond 2 then into the cells and then into 
pond 3. When the cells are being used for collection and treatment of waste activated 
sludge, the cells commonly are isolated and flow runs from pond 2 to pond 3. Effluent 
leaving pond 3 will either enter the pond/wetlands chlorine contact chamber for 
disinfection or sent to irrigation of adjacent Tribal lands (regulated by waste discharge 
requirements contained in irrigation WDR Order R7-2002-0009). Approximately 6% of 
the influent flow is used for irrigation annually.  

The design capacity of the wetlands treatment system is 1.0 MGD. The wetlands 
treatment system is designed to treat primary effluent wastewater. The wetlands 
treatment system consists of a circular clarifier and three wetland cells. The wetlands 
can receive influent from either the wetlands influent pump station which ties into the 
effluent of the aerated grit chamber or from the east end of pond 3 or either cell. Staff 
currently supplies the influent flow to the wetlands from the east end of pond 3. Effluent 
leaving the wetlands will either enter the pond/wetlands chlorine contact chamber for 
disinfection or be sent to irrigation of adjacent Tribal lands (regulated by waste 
discharge requirements contained in irrigation WDR Order R7-2002-0009).  

Treated effluent from each treatment system (i.e., activated sludge and oxidation 
ponds/wetlands system) is chlorinated in one of two chlorine contact tanks. The flow 
from the pond and wetlands systems is combined prior to entering the chlorine contact 
chamber. The chlorinated effluent from each contact tank is combined and 
dechlorinated with the addition of sodium bisulfite prior to discharge to the Coachella 
Valley Storm Water Channel.  

During the first phase of the expansion (equipment was brought on-line in approximately 
April 2008), a new chlorine contact chamber was constructed along with a sodium 
hypochlorite disinfection facility; the gas chlorine system was taken off-line. A new 
dechlorination system was installed that treats the combined chlorinated effluents from 
both the activated sludge treatment system and the oxidation ponds/wetlands treatment 
system. The first phase of the plant expansion also included installation of a new outfall 
line through which all treated effluent is discharged to the Coachella Valley Storm Water 
Channel. 

Screenings are removed from the influent wastewater by the use of mechanical bar 
screens located after the influent pump station. There are three screens, two automatic 
and one manual. The two automatic bar screens are normally operated and the manual 
screen is used as a back-up. Screenings are then sent to a grinder/washer/compactor. 
The grinder/washer/compactor grinds the material for better compacting, washes the 
material to remove fecal matter which is returned to the influent pump station and 
compacts the solids to aid in removing moisture from the solids. The solids are then 
collected in a transportable dumpster prior to final disposal.  

Following screening, grit is removed from the influent wastewater with an aerated grit 
chamber and grit classifiers. The grit removal system operates automatically but can be 
operated manually if needed. Dewatered grit is collected in a hopper, air dried and then 
placed in the transportable dumpster with the screenings.  

 



VALLEY SANITARY DISTRICT   ORDER R7-2010-0019 
WASTEWATER TREATMENT PLANT    NPDES NO. CA0104477 

Attachment F – Fact Sheet  F-6 

Screenings and grit collected in the transportable dumpster are hauled to a landfill 
approximately every two weeks. 

Excess solids from the activated sludge treatment system are pumped to either one of 
the two cells or pond 2 of the oxidation pond system to undergo treatment to achieve 
further stabilization. Following the stabilization period, solids from the oxidation pond 
system are dredged to the belt presses for dewatering. Dewatered sludge generated 
from the belt presses is placed in the onsite storage/drying bed for further moisture 
reduction prior to final disposal. Sludge stockpiled on the drying bed is typically removed 
from the plant site every 12 to 18 months. The amount of solids stored at the drying bed 
prior to transportation and disposal typically ranges from 1,000 to 2,000 tons. Sludge is 
tested prior to final disposal and typically meets class A or class B biosolids quality. 
Currently the biosolids are being transported to Arizona for land application by a 
contracted sludge disposal company. The sludge disposal company is responsible for 
the transportation and land application of the biosolids. The results of the biosolids 
quality and quantity are reported annually to the Regional Water Board and USEPA.   

As discussed further in section II.E, the Discharger plans to complete the second phase 
of the plant expansion, which would increase the activated sludge treatment plant 
capacity to 10.0 MGD, and increase the total design capacity of the Facility to 13.5 
MGD. The Discharger indicated in their Antidegradation Analysis (dated December 
2009) submitted with their permit renewal application package the second phase 
involves the installation of a magnetic flow meter between the influent pumping station 
and the influent screen structure, rehabilitation of the existing aerated grit tank, addition 
of two primary sedimentation tanks, construction of chemical dosing facilities to 
enhance primary sedimentation, and construction of one anaerobic digester for 
stabilization of primary sludge. In addition, the Discharger plans to install a boiler fueled 
with digester gas and natural gas to heat the digesters. The Discharger indicated in their 
Antidegradation Analysis that this expansion is expected to be constructed by the end of 
2011. 

Wastewater is discharged from Discharge Point 001 (see table on cover page) to the 
Coachella Valley Storm Water Channel, a water of the United States.   

B. Discharge Points and Receiving Waters 

Final effluent is discharged through Discharge Point 001 at Latitude 33º 42’ 58.5” North 
and Longitude 116º 11’ 42.5” West, to the Coachella Valley Storm Water Channel.  The 
permitted maximum daily flow limitation is equal to the design capacity of the 
wastewater treatment plant, which is 11.0 MGD and up to 13.5 MGD following the 
expansion.   The discharge consists of disinfected secondary treated wastewater. 

C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data 

Effluent limitations contained in the existing Order for discharges from the activated 
sludge treatment system from Discharge Point 001 (Monitoring Location EFF-001A) and 
representative monitoring data from the term of the previous Order are as follows in 
Table F-2: 



VALLEY SANITARY DISTRICT   ORDER R7-2010-0019 
WASTEWATER TREATMENT PLANT    NPDES NO. CA0104477 

Attachment F – Fact Sheet  F-7 

Table F-2. Historic Effluent Limitations and Monitoring Data (Activated Sludge 
Treatment System) 
 

Effluent Limitation 
Monitoring Data 

(From July 2005 – August 2009) 

Parameter Units 
Average 
Monthly 

Average 
Weekly 

Maximum 
Daily 

Highest 
Average 
Monthly 

Discharge 

Highest 
Average 
Weekly 

Discharge 

Highest 
Daily 

Discharge 

Flow MGD 5.0 -- -- 4.92
1
 -- 5.5

2
 

Carbonaceous 
Biochemical 
Oxygen 
Demand 
(CBOD) (5 day 
@ 20 Deg. C) 

mg/L 25 40 -- 19.6 26.3 -- 

Removal 
Efficiency for 
CBOD 

% 85 -- -- 93
3
 -- -- 

Total 
Suspended 
Solids (TSS) 

mg/L 30 45 -- 18.97 31.72 -- 

Removal 
Efficiency for 
TSS 

% 85 -- -- 89
4
 -- -- 

pH s.u. -- -- 6.0 – 9.0
5
 -- -- 6.44 – 7.74

6
 

1
 This value represents the highest average monthly flow value (June 2008).

 

2
 This value represents the highest reported flow value (June 2008).

 

3
 This value represents the lowest reported value of the minimum percent removal of CBOD. 

4
 This value represents the lowest reported value of the minimum percent removal of TSS. 

5
 This range represents the instantaneous minimum and maximum pH limitations, respectively.

 

6
 This represents the range of reported pH values.

 

 

 
Effluent limitations contained in the existing Order for discharges from the oxidation 
ponds and wetlands treatment system from Discharge Point 001 (Monitoring Location 
EFF-001B) and representative monitoring data from the term of the previous Order are 
as follows in Table F-3: 

Table F-3. Historic Effluent Limitations and Monitoring Data (Oxidation Ponds and 
Wetlands Treatment System) 

Effluent Limitation 
Monitoring Data 

(From July 2005 – August 2009) 

Parameter Units 
Average 
Monthly 

Average 
Weekly 

Maximum 
Daily 

Highest 
Average 
Monthly 

Discharge 

Highest 
Average 
Weekly 

Discharge 

Highest 
Daily 

Discharge 

Flow MGD 3.5 -- -- 2.7
1
 -- 4.24

2
 

CBOD (5 day @ 
20 Deg. C) 

mg/L 40 60 -- 45.25 61.5 -- 

Removal 
Efficiency for 
CBOD 

% 65 -- -- 77
3
 -- -- 



VALLEY SANITARY DISTRICT   ORDER R7-2010-0019 
WASTEWATER TREATMENT PLANT    NPDES NO. CA0104477 

Attachment F – Fact Sheet  F-8 

Effluent Limitation 
Monitoring Data 

(From July 2005 – August 2009) 

Parameter Units 
Average 
Monthly 

Average 
Weekly 

Maximum 
Daily 

Highest 
Average 
Monthly 

Discharge 

Highest 
Average 
Weekly 

Discharge 

Highest 
Daily 

Discharge 

TSS mg/L 95 -- -- 70.58 -- -- 

Removal 
Efficiency for 
TSS 

% 65 -- -- 65
4
 -- -- 

pH s.u. -- -- 6.0 – 9.0
5
 -- -- 6.66 – 8.07

6
 

1
 This value represents the highest average monthly flow value (January 2008).

 

2
 This value represents the highest reported flow value (October 2005).

 

3
 This value represents the lowest reported value of the minimum percent removal of CBOD. 

4
 This value represents the lowest reported value of the minimum percent removal of TSS. 

5
 This range represents the instantaneous minimum and maximum pH limitations, respectively.  

6
 This represents the range of reported pH values. 

 

Effluent limitations contained in the existing Order for combined discharges from the 
activated sludge treatment system and oxidation ponds and wetlands treatment system 
from Discharge Point 001 (Monitoring Location EFF-001C) and representative 